


CHART 1 ROLLER FEED VICE

NO. | PART NO. PART NAME PART NAMEIN CHINESE| PART SPEC. |Q'TY
1-1 |ACA-1014 Feed roller housing  |[&'E5EEH 1
-2 |[PP-14370 Bearing S 6205CM 2
1-3 |ACA-1037 Worm gear W 1
1-4 [ACA-1041 Worm gear shaft i T 1
1-5 Key o 7*7*15L 1
1-6 |PP-51030 01l seal e 25%40*8 1
1-7 |ACA-1038 Gear box cover [ I
1-8 [ACA-1030 Sprocket EiEEaT 1
1-9 Key F B 6%6*15L 1
1-10 Lock washer A S T ) 5/16 4
I-11 Screw AT AR 5/16-18UNC*3/4 | 4
i-12 [PP-14610 Bearing T 471-30204 2
1-13 Key ik 5*5%15L 1
1-14 |ACA-1039 Worm ey =t 1
[-15 JACA-1040 End cover Wi 1
1-16 Screw P75 R 3/8-16UNC*5/8 | 3
1-17 |PP-51040 Oil seal MiES) 20%47%6 1
1-18 |[ACA-1033A  [Adapter puE ol 1
1-19 Lock washer ST T 3/8 8
1-20 Screw A 7SR 3/8-16UNC*20L.| 8
1-21 [ACA-1034 Coupling e 1
1-22 Set screw 1A ERRR M5*5L 1
1-23 Key i 5%5%15L 1
1-24 |PP-31321 Motor B 1/4HP 1
1-25 |ACA-1035 Handwheel B 1
1-26 |ACA-1036 Bushing WERFimEiEs 1
1-27 Lock washer H T 5/16 1
1-28 Screw 7S AR 5/16-18UNC*1 1/4 1
1-29 [ACA-1016 - Roller shaft [%]5E 8 H iyl =
1-30 |PP-14070 Bearing A HK-2820 3
1-31 [ACA-1031 Sprocket B 3
1-32 Pin PIEETE 2*25L 3
1-33 |ACA-1015 Roller, drive & T2 FE £ i hm 3
1-34 Pin HE B E 6*60L 3
1-35 |PP-14251 Bearing P 6003ZX 3
1-36 |ACA-1027 Washer A E FEEH R 3
1-37 |ACA-1017 Chip wiper s Y 1
1-38 Screw PI = REST AR 3/16-24UNC*3/8 | 2
1-39 |ACA-1026 Adjusting cam shaft | flilimlE2HE 1
1-40 [ACA-1032 Sprocket EREE R 1
1-41 [PP-14020 Bearing B A HK-1210 1
1-42 Washer 2> FE ] 1/4 1
1-43 Lock washer SR E 1) POA-6
1-44 Screw SRS PBA-6-12
1-45 Screw SRR PBA-8-20
1-46 |ACA-1020 Bracket U #Iz4 1

RXARR 3e>°) X2

SR B 00 BDd - A dD 30>o8 (T 30509 x|, MUST x|

PH-2bic


Ting_Chang
文字方塊
PQA-6

Ting_Chang
文字方塊
PBA-6-12

Ting_Chang
文字方塊
PBA-8-20


CHART 1 ROLLER FEED VICE

NO. PART NO. PART NAME PART SPEC. [|Q'TY
1-47 [ACA-1021 Roller (A) Wi 2
1-48 JACA-1022 Roller (B) =g 2
149 |ACA-1023 _ |Shaft U B2 = Ean 1
1-50 {ACA-1019 Rock arm =R BHREE T 1
1-51 Lock washer AR ] 1/4 2
1-52 Screw 7SI 1/4-20UNC*12 | 2
1-53 Nut WE R 1/4-20UNC 2
1-54 Screw AN L 1/4-20UUNC*3/4 1
1-55 |ACA-1018 Pivot TR R I
1-56 |PP-90020 Limit switch PR & B TZ-5101 1
1-57 |ACA-1024 Bracket ERE RN 1
[-58 Lock washer S IRIFETE] M6 2
1-59 Screw 75 AR Mé6*10L 2
1-60 Deleted

1-61 Lock washer A S T T | 1/4 2
1-62 Screw PIZS A B 1/4-20UNC*3/8 | 2
1-63 |ACA-1025 Limit switch guard [{&FIE22EN 1
1-64 Deleted

1-65 Elbow joint A7 EEE PT 172 1
1-66 Cap JEUR PT1/2 2
1-67 {PP-19010 Chain Flifee RS40*2.5R 1
1-68 JACA-1029 Spacer SETEFNE 2
1-69 |ACA-1028 Chain guard HElREE 2y 1
1-70 Lock washer N | 5/16 2
1-71 Screw ISR 5/16-18UNC*2" | 2
1-72 JACA-1019A  |Bushing b AL THES 1
1-73 Screw 7S FE IR 5/16*3/4 1
1-74

1-75

1-76

1-77

1-78

1-79

1-80

1-81

1-82

1-83

1-84

1-85

1-86

1-87

1-88

1-89

[-90

1-91

1-92







CHART 2 BED

NO. PART NO. PART NAME PART NAMEI N CHINESE | PART SPEC. [Q'TY
2-1 [ACA-1013 Bed PRIE 1
2-2 [ACA-60010 Roller feed vice 1
2-3 Lock washer BT 5/8 2
24 Bolt 75 R 5/8-11UNC*50 | 2
2-5 |ACA-1042 Movable vice casting | Bl SH o I
2-6 |ACA-1044 Shaft TS E SRR 3
2-7 |PP-14070 Needle bearing AR HK-2820 3
3-8 |ACA-1043  |Roller EEEiEn 3
2-9 |PP-14003 Bearing A 620277 3
2-10 Retainer = R35 3
2-11 Washer EEE] 1/4 3
2-12 Lock washer TR FE ] 1/4 3
2-13 Screw HEERESR 1/4-20UNC*1/2 | 3
2-14 Set screw IETIERR 5/16-18UNC*3/8 | 3
2-15 |ACA-1045 Nesting fixture AR N AR =B 1
2-16 |ACA-1046A,B |Pressing bar EMR T EE 1
2-17 Screw WS ERRR 5/16-18UNC*1 1/4| 1
2-18 Screw A F IR S/6-18UNC*1 12| 1
2-19 [ BBB~Ap- &p |Bolt RN EERR 5/8-11UNC*2 1/4 | 2
2-20 | pB ~7LD Lock washer A I ] 5/8 2
2-21 |ACA-1048 Lead screw nut PR 1
2-22 |MJA-1013 Collar SEIEE R TR 2
2-23 |ACA-1047 Vice lead screw SELER 1
2-24 |PP-14430 Needle bearing A K25%30%17 1
2-25 |PP-14410 Thrust bearing HifT 2R AS/MPP2542 1
2-26 |ACA-1049 Disk spring s DIA-25 8
2-27 Spring pin EL B 6*30L 2
2-28 [(PP-32031 Handwheel F-ii 8" 1
2-29 [PP-52030, Handle e 3/8 1
2-30 [puc 004 Nipple THE 1/16 1
2-31 Set screw A 7N A 5/16-18UNC*1/2 1
2-32 |ACA-1054 Depth bar (length bar) |52 ~T 2
2-33 |ACA-1056 Adapter , right KEEELEE -1
2-34 |ACA-1059A  |Fastening bolt ST JAE [E] o M 2
2-35 [ACA-1058 Stud T im iR 1
2-36 |PP-52050 Knob B 1
2-37 |ACA-1057 Adapter left N 1
2-38 |ACA-1055 Cross slide E~THREEE et 1
2-39 Screw /S IRRR 1/2W-12%1" 1
2-40 |ACA-1067 Pivot bolt BBtk 1
2-41 [ACA-1062 Rocker BT E TN 1
2-42 |ACA-1060 Carriage E~T bRy 1
2-43 |ACA-1065 Cover TR S 1
2-44 Screw LA 3/16-24UNC*3/8 | 2
2-45 Screw A A IR {/4-16UNC*13/4 | 1
2-46 |ACA-1063 Spring T IEM R ! " 1

AH - zZ6eC



SGU-1002 MAIN SHAFT AND SUB SHAFT ASS'Y

NO. | PART NO. PART NAME PART NAMEI N CHINESE | PART SPEC. |Q'TY
2-47 Nut BRI 7/16-20UNFE 1
2-48 |ACA-1061 Micro-adjust bolt TE TR 1
2-49 |PP-53040 Fastening bolt BTV EEE EUE AR 1
2-50 [PP-90020 Limit switch REHEEEER TZ-5101 2
2-51 Screw LIRS 3/16-24UNC* iffik|. £
2-52 |ACA-1066 Cover TS . I
2-53 Screw HEEIERA 3/16-24UNC*Jf| 4
2-54 Nut (] 7/16-14UNC 4
2-55 Screw IR 7/16-14UNC*1 1/4]| 2
2-56 Bolt SIS EIRRR 172W-13%3/4 3
2-57 Deleted

2-58 |ACA-1051 Pivot b B iy 1
2-59 |PP-13228 Needle bearing b7 T 3520 2
2-60 [ACA-2001 Saw bow S E | 1
2-61 Set screw A 7S F IR 3/8-16UNC*5/8 | 2
2-62 |ACA-1052 Balancing spring Ef 1
2-63 |ACA-1053 Limitator THEEHC Y 1
2-64 Washer T R E T 172 1
2-65 Bolt I SRR 1/2W-13*1" 1
2-66 Bolt ISR 1/2W-13%2" 1
2-67 Deleted

2-68 |ACA-2073 Bracket NI BRI 1
2-69 Screw A 7S FE A 1/4-20UNC*3/8 | 2
2-70 |ACA-2074 Screw B Tl 1
2271 | pi70 0 o Adjusting bolt JHEE RS 5/8*%1 172 2
2-72 Screw TSGR 3/8%2" 4
2-73

2-74

2-75

2-76

2-77

2-78

2-79

2-30

2-81

2-82

2-83

2-84

2-85

2-86

2-87

2-88

2-89

2-90

2-91

2-92







CHART 3 DRIVE WHEEL

NO. PART NO. PART NAME PART NAMEI N CHINESE| PART SPEC. |QTY]
3-1 |ACA-2031 Drive wheel housing TEFEE 1
3-2 Bolt A EEEER 1/2W-13%2" 3
33 [PP-16041 Gear box TR 1
3-4 Lock washer T | 1/2 4
3-3 Bolt INFIIERS 12W-13*11/4 | 4
3-6 Set screw NXpfEaa 3/8-16UNC*3/4] 1
3-7 [ACA-2038 Belt guard TREE 1
3-8 JACA-2036 Idler pulley TR R ] 1
3-9 Key Tk 7*8%20L, 2
3-10 Set screw IETE RS 5/16-18UNC*3/4 | 2
3-11 Washer TR P ] 1/4 2
3-12 Screw S EIER 1/4-20UNC*5/8 | 2
3-13 JACA-2040A  |Motor mounting bracket | FE 35 SHELFR 1
3-14 Bolt AYAY: L 12W-13%1 1/4 | 2
3-15 |ACA-2039A  |Motor mounting plate | &Kl 1
3-16 Washer PEEFES] 5/8 2
3-17 [ACA-2042A  [Stad HHER 1
3-18 |MJA-2047 Nut EHERS 1
3-19 IMJA-2048~ 2T |Tever I EHEF 1
3-20 |PP-52040 Knob YEIETR 3/8 1
3-21 [ACA-2041 Pivot ,%5‘%@1‘&1‘% 1
3-22 (PP-31041 Motor FEEE 2HP 1
3-23 Lock washer TR 3/8 4
324 Bolt PAVAY T 3/8-16UNC*1 1/4 | 4
3-25 (ACA-2037 Motor pulley T ] 1
3-26 |PP-53020 Knob TR TEEERR 1/4*%1/2 1
3-27 [ACA-2034 Drive wheel i i
3-28 ' Key Ji8t 8*10%40L 2
3-29 |ACA-2032 Washer SR 1
3-30 Bolt IS ISR 12W-13%1" 1
3-31 |ACA-2045 Bushing B 1
332 Nut I RE 5/8-11TUNC 1
3-33 |ACA-2046 Pivot L] 1
3-34 [ACA-2044 Rock arm (A) b o F A 1
3-35 [ACA-2047 Bracket B [ e AN 1
136 Screw NSRS 1/4-20UNC*3/8 | 2
3-37 |PP-90020 Limit switch e ] TZ5101 1
3-38 Screw RUBERERR 3/16-24UNC*1 1/4 | 2
3-39 |ACA-2043 Rock arm (B) R ER I
3-40 Set screw I THERS 1/4-20UNC*1/4 | 2
3-41 {ACA-2035 Wheel cover e 1
3-42 |ACA-2014 Hinge gL 2
343 Screw N H AR 1/4-20UNC*3/8 | 4
3-44 Screw A7\ alEES 5/16-18UNC*1 1/2 | 2
3-45 Nut TR 5/16-18UNC 2
3-46 |ACA-2015 Lock plate s 251 1




CHART 3 DRIVE WHEEL

NO. PART NO. PART NAME PART NAMEIN CHINESE | PART SPEC.

3-47 Washer ] 1/4

3-48 Screw - A AR 1/4-20UNC*10L

3-49 Rubber packing

2
= o] o rof 5
=

3-50 |ACA-2048 Rear blade guard RIEFEE

3-51 Deleted

3-52 Deleted

3-53 [PP-56160 V-belt & A47

3-54 [ACA-2039-2 |Bracket EEENRE

3-55 JACA-2039-1 |Tube R R

3-56 Nut HER) 1/2%13

3-57 Nut W RE 3/8

l\.)-b-b)t—lt\)n—l

3-58 |PP-13193 Bushing A R 3020

3-59

3-60

3-61

3-62

3-63

3-64

3-63

3-66

3-67

3-68

3-69

3-70

3-71

3-72

3-73

3-74

3-75

3-76

3-77

3-78

3-79

3-30

3-81

3-82

3-83

3-84

3-85

3-86

3-87

3-88

3-89

3-90

3-91

3-92

AH-z60C






CHART 4 IDLER WHEEL AND SAW BOW

NO. PART NO. PART NAME PART NAMEI N CHINESE | PART SPEC. QTY
4-1 [ACA-2018 Idler wheel shaft - 1
4-2 |PP-14130 Bearing i 62057 2
4-3 [ACA-2019 Bushing i AR 14
4-4 [ACA-2021 Idler wheel g 1
4-5 |ACA-2020 Washer LHEREE
4-6 Deleted
4-7 Screw AR 5/16-18UNC*1/2 | 1
4-8 Nipple THIEE 1/16 1
4-9 |ACA-2012 Idier wheel houshing Ligss 1

410 Screw Ryl 5/16-18UNC*5/8 | 1

4-11 [ACA-2022 Adjusting bolt _ElmaREnEss 5/8-1TUNC*1 3/4 | 1

4-12 Screw SRR 3/8-16UNC*2" | 1

4-13 Screw A 7S P RS 5/16-18UNC*1 12| 2

4-14 Nut R 5/16-18UNC 2

4-15 [ACA2029 Bracket N 1

4-16 Screw A7 AiEER 1/4-20UNC*3/8 | 1

4-17 [PP-57001 Rubber plate RETETG 1

4-18 Screw W /SERERA 1/4-20UNC*5/8 | 2

4-19 Nut YR 1/4-20UNC 4

4-20 [ACA-2015 Lock plate TmAET 2

4-21 Washer T o] 1/4 2

4-22 Screw AN 1/4-20UNC*3/8 | 2

4-23 (ACA-2013 Idier wheel cover Fnfes 1

4.24 JACA-2014 Hinge =M 2

4-25 , [Screw N7 NIRRT |1/4-20UNC*378 | 4

4-26 PoA-12- (O( |Nut N Te B S

427 |ACA-2028 Spring i 1

4-28 |ACA-2027 Stud RS 1

4-29 |pphp .20 |Pin SR 3*16L 2

4-30 JACA-2026 Adapter HRIE R 1

4-31 JACA-2024 Bushing B e e 1

4-32 |PP-14010 Bearing AR HK0810 2

4-33 |ACA-2023 , ™ |Brush shaft IR ] , ]

434 PDA-Y .o [Nut BREEE) 1 [1 o8 7 }5/16-18UNC j

4-35 |PP-58002 Wire brush T i

4-36 [ACA-2025 Nut [EZAERE 5/16-18UNC 1

437 1PAP -, |Setscrew LEPHIER ML sy, |17420UNCF i/ | 1

4-38 W@ 1,75 |Screw AR A 1 4 5% |I/4-200NCF " | T

4-39 [ACA-2003 Adjusting slide e 1

4-40 Rivet ongr 6*30L 4

4-41 |ACA-2010 Spring AR 2

4-42 [ACA-Z011 Pivot stud IR [ TR 3/4-11TUNC*5" | ]

4-43 [ACA-2009 Bushing TS 1

4-44 |ACA-2003 Rock ram EFI R 1

4-45 Bushing Deleted

4-46 [ACA-2008 Cover mhfe = ' 1

AH-z60C



CHART 4 IDLER WHEEL AND SAW BOW

NO.

PARTNO.

PART NAME

PART NAMEI N CHINESE

PART SPEC,

QTY

4.47

Screw

ALEEAERR

3/16-24UNC*3/8

448

ACA-2016

Wheel cover rest

TR

[ I B N

4-49

Rivet

IngET

3*10L

4-50

Deleted

4-51

Screw

N7 AEIEER

1/4-20UNC*3/8

[N

4-52

ACA-2006

Cover

BRE

4-53

Deleted

4-54

Deleted

4-55

Blade tensioning stud

]

4-56

ACA-20040

Blade tensioning lever

LT

=
/

4-57

J

4-58

Pin

G 1k

Deleted

4-59

Screw

P97 F RS

5/16*1 1/4

4-60

ACA-2030

Bracket

IMRIZ TR

4-61

ACA-2017

Coupling plate

LinzFan

4-62

Screw

AFEERE

1/4#*3/4

Lol [ ] S N RN

4-63

Lock washer

TR

R52

4-64

4-65

4-66

4-67

4-68

4-69

4-70

4-71

4-72

4-73

4-74

4-75

4-76

477

4-78

4-79

4-80

4-81

4-82

4-83

4-84

-85

4-86

4-87

4-88

4-89

4-90

4-91

4.92

AH-zbocC






|

CHART 5 BLADE GUIDE ARMS

NO. PART NO. PART NAME PART NAMEIN CHINESE| PART SPEC. |Q'TY
5-1 |ACA-2055 Guide arm , left Vi 1 1
52 |ACA-2059  |Clamping block $EE S TR 2
53 |ACA-2058 Bolt e [ e e 2
5-4 [ACA-2028A  [Lever (ad-pox) |SEEREERET 2
5-5 | . Pin HEEED 4*20L 2
5-6 |ACA-2065 Guide seat ,left T B i AR 1
57 | bpB - 057 Washer ST s 7 4
5-8 | Lock washer MR TE o) jire 4
5-9 Screw PRIFSFERAA jip-20UNC*1 14] 4
5-10 [MAB-6006 Tungsten carbide blade guide | 9h, T Iﬁlﬁﬁﬂ ) 4
5-11 Washer ST 1/4 2
5-12 Screw A7 R 1/4-20UNC*1" | 4
5-13 |ACA-2068 Cam shaft (A) Eifml 2
514 |ACA-2069 Bushing HinihE p)
5-15 [PP-14812 Guide bearing , thrust[#f 51103 2
5-16 Set screw TR R 1/4-20UNC*1/2 | 3
517 |ACA-2067  |Cam shafl (B) ol B 7
5-18 |PP-14211 Guide bearing R 608VV 12
519 Screw JURIE R 3/16.24UNC*3/8 | 4
5-20 | e & - >='|' |Chip wiper seat e JHE 1
5-21 | p¢ & - 7°Y v |Adjusting rod FoiEE 2
522 | g uf . wo9- |Chip wiper HIERS 2
5-23 Washer e 1/4 3
5-24 Screw L HERE RS 1/4-20UNC*3/8 | 2
5-25 Screw A 7S ISR 1/4-20UNC*1 1831 1
5-26 Set screw IR RLEE 1/4-20UNC*1/4 | 2
5-27 |ACA-2056 Guide arm , right 9 1
5-28 |ACA-2063-1 |Feed rate valve block |fiE2RA1 1
5-29 1PP-61006 Feed rate gauge dial |{i=mfEZE T ]
5-30 [MAJ-4010 Nut JEIE] Mié 1
531 |MAJ-4007  |Pointer Tee T R ]
5-32 [ACA-2063-2  |Flow regulator TR 1
5-33 | PP- 89070 O-ting OAlY: P5 1
5-34 | pP—£5{>3 |Feedrate adjusting @i 1
5-35 [ACA-2064-1  [auto reed rate regulasing vaive black BT IRE A e 1
5-36 |ACA-2064-3  |Folw regulator HH 1
5-37 |ACA-2064-§ |Disk spring HEETS RIS 5.2 12
538 | pp- topaf O-ring OFIE P9 2
5-39 |ACA-2064-2 |Adjusting knob (A) | felai 3 7 A4 1
5-40 | o~ Retainer I8 ES 1
5-41 [ACA-2064-5 |Sensing screw Y5 aEd 1
5-42 |ACA-2064-4  [Adjusting knob (B)  |ERIFEFREEH FLIE R 1
5-43 | po- ey O-ring OFlLx P8 1
5-44 | pas- g Lock washer H i T T 5/16 2
5-45 | pgA-gX-- 1 |Screw SIS ENER 5/16-18UNC*1 1/4| 2
5-46 Adjusting screw AL 7S FAERA 1/4-28UNF*3/4 1

AH-260C



CHART 5 BLADE GUIDE ARMS

NO.

PART NO.

PART NAME

PART NAMEI N CHINESE

PART SPEC.

S
<

5-47

ACA-2049

Blade guard

mfERE

5-48

MAB-6014

Coolant nozzle

[l 7E SR 7K

5-49

ACA-2070

Screw

3 4 [ T R

5-50

Nipple

R

1/16

5-51

Spring washer

SHERIEE]

3/16

5-52

ACA-2066

Guide seat , right

i

5-53

Washer

P HIZEF]

Mlé

5-54

Screw

ABEIRRR

3/16*3/8

5-35

MAJ-4008

Pointer rod

THEHERT

I—li—lb—'l—i.hi—ir—‘pb—l

5-56

5-57

5-58

5-39

5-60

5-61

5-62

5-63

5-64

5-65

5-66

5-67

5-68

5-69

5-70

5-7

5-72

5-73

5-74

5-75

5-76

5-77

5-78

5-79

5-80

5-81

5-82

5-83

5-84

5-85

5-86

5-87

5-88

5-89

5-90

5-91

5-92

AH-260C



U3ANITAD DINAYUQAH "9

—33—



CHART 6 HYDRAULIC CYLINDER

NO. PART NO. PART NAME PART NAMEI N CHINESE | PART SPEC. [Q'TY
6-1 |ACA-1072 Cylinder HRRAL 1
62 |ACA-2054 Pivot upper FHEE 1

| &3 DELETED

6-4 PEJETED

&9 PELETED

(6-6) PELETED

(61 PELETED
9.8 PELETED

69) PELETED

610 VELETED

&1 PELETED

.12 PELETED

[ 61D PELETED
6-14) PELETED
_&15) PELETED

6-16 Deleted

6-17 Retainer &= 530 2
6-18 |ACA-1050 Pivot , bottom YRR & wihi 1
6-19 [PP-90020 Limit switch FREIEaRE TZ5101 1
6-20 Screw L 3/16-24UNC*1 1/4| 4
621 |ACA-2052 Carriage PRl FE R P 1
6-22 Screw VAV 5/16-18UNC*1" | 1
6-23 Nut WERE 5/16-18UNC 2
6-24 |ACA-2051 Height setting slide  [[REhBHRE B 1
6-25 Washer 2N HE ) 5/8 1
6-26 |ACA-2053 Nut TR [E e 5/8-11UNC 1
6-27 Screw S FRRR 5716%2 172 1
6-28 Washer R SR ] 5/8 i
6-29

6-30

6-31

6-32

6-33

6-34

6-35

6-36

6-37

6-38

6-39

6-40

6-41

6-42

6-43

6-44

6-45

6-46

AH-260C



7. BASE ASSEMDLY




CHART 7 BASE ASSEMBLY

NO. | PART NO. PART NAME | PART NAMEIN CHINESE| PART SPEC. [QTY
7-1  |ACA-1001 Base IEEE 1
7-2 |ACA-1007 Hydraulic oil tank TR 1
7-3 Electric cabinet door |ZEz&FH 1
7-4 Washer H e 1 0 1/4 9
7-5 Screw SRS AR R 1/4-20UNC*1" | 9
7-6 Filter plate (A) kMR 1
7-7 Filter plate (B) £k R 1
7-8 Coolant drain plug ~ |Z£58 PT 172 1
7-9 |PP-21040 Coolant level gauge |JHIMET 7" 1

7-10 Bolt 1/2W-12%1" 2

7-11 |PP-21030 Oil level gauge MEET 3" 1

7-12 Washer 2
7-13 Screw 3/8-16UNC*3/4 | 2
7-14 Bolt ATV So 5/8-11UNC*4" | 2
7-15 Nut [N 5/8-1TUNC 4
7-16 |ACA-1003 Hose hanger WHEE 1

717 Screw VAYAY oL A 3/8-16UNC*1 1/4 | 2
7-18 Nut [ 3/8-16UNC 2
7-19 |ACA-1068 Off-cut extracting plate [ BEFRHRMR 1
7-20
7-21
7-22
7-23
7-24

7-25

7-26

7-27

7-28

7-29

7-30

7-31

7-32

7-33

7-34

7-35

7-36

7-37

7-38

7-39

7-40

7-41

7-42

7-43

7-44

7-45

7-46

AH-260C



8. HYDRAULIC SYSTEM

— 37—



CHART 8§ HYDRAULIC SYSTEM

NO.

PART NO.

PART NAME

PART NAMEI N CHINESE

PART SPEC.

Q
=

8-1

PP-43330

Filter

JEIHTE

8-2

Elbow

PT 172

8-3

PP-32202

Oil pump

THEESH

RSP-205A

PP-31311

Motor

1/4HP-4P

8-5

PP-43310

Pressure gauge

Bz

50KG

8-6

ACA-1008

Oil distributing block

TR

8-7

PP-43110

Check valve

TIRE;

3/8"

3-8

ACA-10100

Pressure adjustor

AR A

PP-43320

(il inlet

RSk

8-10

PP-43601

Solenoid valce

R

pa b ] b =] ] =] | ] —

8-11

Deleted

8-12

ACA-2064-7

Special bolt

TS [ e (et

ZHE )

8-13

ACA-2064-8,9

Spring washer

EEESG]

N b

8-14

PP-20400

Special o1l tube

THFE

1/4*165L

—

8-15

B

Deleted

8-16

ErA AN

BIZ A,
te i

Deleted

3-17

Vinyl hose

HE

1/ n

8-18

Elbow

B

1/4"

8-19

Vinyl hose

R

1/4"

8-20

Hose connector

EE

1/ "

| o) 2

8-21

8.22

8-23

8-24

8-25

8-26

8-27

8-28

8-29

8-30

8-31

8-32

8-33

8-34

8-35

8-36

8-37

8-38

8-39

8-40

8-41

8-42

8-43

8-44

3-45

8-46

AH-260C



9. COLLANT SYSTEM




CHART 9 COOLANT SYSTEM

NO.

PART NO.

PART NAME

PART NAMEI N CHINESE

PART SPEC.

9-1

PP-32051

Pump

BRI

1/8HP

ACA-1004

3-way cock

R

9-3

MAB-6014

Fitting

[l E B

9-4

Hose

KE

1/4*3000L

9-5

ACA-2062

Bracket

/K REBE AR

9-6

PP-43132

Valve

Rl

1/8

PP-43135

Valve

prBRRE

A101-3/8*3/8'

9-8

AHA-1313

Nozzle ,hand

G

2
0 | | b 10| bo| | =] =] F
<

9-9

MAB-6010

Fitting

JKEEEE S

9-10

9-11

9-12

9-13

9-14

9-15

9-16

9-17

9-18

9-19

9-20

9-21

9-22

9-23

9-24

9-25

9-26

9-27

0-28

5-29

9-30

9-31

9-32

9-33

9-34

9-35

9-36

9-37

9-38

9-39

9-40

0-41

9-42

9-43

9-44

0-45

9-46

AH-260C



— 46—



CHART 10 CONTROL PANEL

NO.

PART NO.

PART NAME

PART NAMEI N CHINESE

PART SPEC.

QTY

10-1

Screw

ALEAERR

3/16-24UNC*3/8

10-2

ACA-2078

Control panel

FEHIER

10-3

PP-90410

Piece counter

T8

10-4

Deleted

10-5

ACA-2002

Control box

A

10-6

Screw

AL i

1/4-20UNC*3/8

10-7

10-8

10-9

10-10

10-11

10-12

10-13

10-14

10-15

10-16

10-17

10-18

10-19

10-20

10-21

10-22

10-23

10-24

10-25

10-26

10-27

10-28

10-29

10-30

10-31

10-32

10-33

10-34

10-35

10-36

10-37

10-38

10-39

10-40

10-41

10-42

10-43

10-44

10-45

10-46

AH-260C



11. ROLLER TABLE

— &3



CHART 11 ROLLER TABLE(1M)

NO.

PART NO.

PART NAME

PART NAMEI N CHINESE

PART SPEC.

QTY

11-1

ACA-1073

Roller table

11-2

Bolt

A7 FERRR

3/8*1 1/4"

11-3

Nut

IERE

3/8"

11-4

PELETED

11-5

DEIETED

11-6

ACA-1071

i

11-7

Roller
Pin

FICIAE

5/32*1 1/4"

11-8

ACA-1070

Roller table frame

11-9

Nut

IR

5/8"

11-10

Bolt

LAY e

5/8*2 1/2"

3| B2 —

11-11

11-12

11-13

11-14

11-15

11-16

11-17

11-18

11-19

11-20

11-2]

11-22

11-23

11-24

11-25

11-26

11-27

11-28

11-29

11-30

11-31

11-32

11-33

11-34

11-35

11-36

11-37

11-38

11-39

11-40

11-41

11-42

11-43

11-44

11-45

11-46

AH-260C



